SPARE PARTS CATALOGUE
TRACTORS/RIDE MOWERS: 2348LS

Spare Parts List



TRACTORS/RIDE MOWERS

SPARE PARTS LIST

TRACTORS/RIDE MOWERS
2348LS



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77

CHASSIS

o)
I
o]
1)
|
I
T
1G]
<
w
T
i

a
‘@

@

[
<

G

32



TRACTORS/RIDE MOWERS

PXM_
PXM_REF PARTNO DESCRIPTION
3 532408606 PLAQUE
4 532405012 LOGOTYPE
5 532408698 PLAQUE
6 532110452 ECROU
14 532411046 CAPOT
15 532198907 LENTILLE
18 532408607 COUVERCLE
25 532198906  LENTILLE
34 532196125 PLAQUE
36 817060512 VIS
37 532423694 AlLE ARRIERE
52 873680500 ECROU
68 817490508 VIS
130 532416358 VIS
137 532407590 DAMPING PIECE
150 532198512 SUPPORT
152 532199535 ECRAN
161 532409627 SUPPORT
162 532142432 VIS
165 532196826 SUPPORT
175 532196304 SUPPORT
176 532400776 VIS
177 532195227 BUSHING
178 532199782 GRILLE
180 532195457 CHASSIS
181 532403025 BUSHING
182 532406859 PLAQUE
183 874780520 BOULON
189 817000512 VIS
194 873900500 ECROU
199 532413485 PLAQUE
202 532403048 LIST
203 532403076 LIST
204 532416613 CARTER
205 532401709 LIST
206 532401711 LIST
207 532197198 LENTILLE
208 532197199 LENTILLE
209 532199130  INSERT
210 532199131 INSERT
211 532199132  INSERT
212 532199133 INSERT
213 874760512 BOULON
214 532199145 COLLIER DE SERRAGE
217 532409167 BARRE
218 532196395 PLAQUE
228 532195161 GOUJON
233 532196539 BOULON
234 532404742 DAMPING PIECE
235 532406129 RONDELLE D'ESPACEMENT
236 873930500 ECROU
282 532414110 COLLIER DE SERRAGE
283 532418741 SUPPORT
284 532417887 SUPPORT
285 532416315 SUPPORT
286 532416317 SUPPORT

287 817600406 VIS



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77
DRIVE

34



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION

1 532405384 TRANSAXLE, TUFFTORQ K46
2 532123583 TOUCHE

15 819131316  RONDELLE

17 532413678 SRPINGBRAKEK46.GREEN*SUBS/2*
26 532199679 RESSORT

29 532403806  BARRE

33 812000001 BAGUE DE RETENUE

35 532199591 BARRE

42 532124872 PEDAL RUBBER

49 872110614 BOULON

50 532194327 POULIE

51 873900600 ECROU

52 532194326  POULIE

56 532130969 COURROIE

64 532197865 ARBRE

73 874490544 VIS

80 532410024 STRAP TORQUE

92 874760520 BOULON

99 532415742 BARRE

116 873900500 ECROU

125 817000512 VIS

143 817490508 VIS

153 532124788 BAGUE DE RETENUE

159 876020412 GOUPILLE FENDUE

160 532169484 AXE

161 532105709 RESSORT

163 532401034 BARRE

166 532197290 ECROU

167 532405257  CLIQUET DE VERROUILLAGE
170 532194322 SUPPORT

171 872110616 BOULON

183 532137057 RONDELLE D'ESPACEMENT
184 532403118 COMMANDE

185 872110622 BOULON

186 532194321 RONDELLE DESPACEMENT
187 819133210 RONDELLE

188 532194323 MAILLON

189 532194317 PLAQUE

190 532194318 GUIDE DE COURROIE

196 817000616 VIS

197 532195804 SUPPORT

205 532121748 RONDELLE

206 532197867 SUPPORT

207 532197868 CLIQUET DE VERROUILLAGE
208 532197869 SUPPORT

209 532199592 BARRE

210 532400980 LEVIER DE PEDALE

211 532120183 ROULEMENT

213 532403119 COMMANDE

214 532416863 PEDALFORWARD.HUSQVARNA DEALER
215 532401723 CAQUTCHOUC DE PEDALE
216 532196131 SUPPORT

221 532403187 RESSORT

222 879212010 RONDELLE

225 532403319  GUIDE DE COURROIE

226 532401564 SUPPORT

230 532188967 RONDELLE



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77

ELECTRICAL

With 12V Outlet Opt

30



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION

1 532163465 BATTERIE

2 874760412 BOULON

8 532414125 TRAY ASM BATTERY FRT TEX CARB
16 532176138 MICRO INTERRUPTEUR
21 532183759 HARNAIS

22 532004152 AMPOULE

24 532400253 CABLE

25 532412895 CABLE.STARTER6GBL/RE*SUBS/2*
26 532175158 FUSIBLE

27 873510400 ECROU

28 532145491 CABLE

29 532401545 INTERRUPTEUR

30 532193350 BLOC ELECTRONIQUE
33 532411935 TOUCHE

34 532110712 INTERRUPTEUR

40 532402167 CABLE

41 817720408 VIS

42 532131563 CARTER

43 532192507 SOLENQIDE

45 532425270 LARGEUR

46 532425271 LARGEUR

50 532174651 INTERRUPTEUR

55 817060512 VIS

59 532400303 OUTLET-12 VOLT

71 532194276  CABLE ASSEMBLE

79 532175242 HOLDER

90 532400724 CARTER

91 532190270 STRAP BATTERY MOUNT FRO
99 817670412 VIS

100 819091416 RONDELLE

102 532404454 CABLE

103 532421747 HARNAIS

105 532407568 INTERRUPTEUR



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77

ENGINE

SPARK ARRESTER KIT

engine-tex_bs-2cyl 23

36



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION

1

2 532149723  SILENCIEUX

9 532194320 GUIDE DE COURROIE
11 532400008 EMBRAYAGE

12 532405097 POULIE

15 532414151 TANK FUEL CARB

18 532420635 CAPUCHON

20 532424340 CONTROL THROTTLE/CHOKE
21 532416358 VIS

28 532401135 LINEFUEL64'REAREMIS
29 532137180 SPARK ARRESTERKIT
37 532123487 AGRAFE DE TUYAU
41 532126197 RONDELLE

42 810040700 RONDELLE

45 873510400 ECROU

62 532146629 PROTECTEUR

69 532165391 JOINT

70 532159955 TUBE

71 532160589 TUBE

79 532183906 VIS

84 817060620 VIS

85 532179953 BOULON

87 532171877 BOULON

90 817000616 VIS

91 532187495 BUSHING

109 532414114 FILTRE

110 532414118 SOUPAPE COMPLETE
111 532414119 PURGE LINE CARB
113 532414127 SOUPAPE

116 532424659 KNOB SOFT TOUCH



TRACTORS/RIDE MOWERS

m\.w\ il

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77

MOWER DECK

L ax"

48 Deck_tex_22 11l

40



TRACTORS/RIDE MOWERS

PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 532418700 DECKWLDMT.W/TUBES.48'MS422
6 532197248 MANDREL COVER(LH)
7 532199102 MANDREL COVER(RH.)
8 532193003 VIS
11 532180054 COUTEAU
12 532404851 BARRE
13 532187291 ARBRE
14 532187281 CARTER
15 532110485 ROULEMENT
16 819131312 RONDELLE
17 872110505 BOULON
18 872140505 BOULON
19 532194208 AXE
20 532174378 PLAQUE
21 873680500 ECROU
22 532174493 STRIPPER. MANDREL.BLACK
24 532105304 ENJOLIVEUR
25 532178102 RESSORT
26 532110452 ECROU
27 532181707 ECRAN
29 532131491 ARBRE
30 532173984 VIS
31 532187690 RONDELLE
32 532153532 POULIE
33 532400234 ECROU
39 532197380 POULIE
43 532196065 BRAS
46 532137729 VIS
47 532197242 COURROIE
48 532197379 POULIE
49 873900600 ECROU
50 817490636 VIS
52 532193197 POULIE
54 872110612 BOULON
97 532178515 RONDELLE
98 532196105 RESSORT
113 872110508 BOULON
114 532197451 TIGE DE TENSION
116 532193406 BOULON
117 532174873 ROUE
120 819132012 RONDELLE
122 532187557 BUSHING
185 873900700 ECROU
187 532195161 GOUJON
188 873900500 ECROU
189 532195185 BRAS
190 532196539 BOULON
194 872140716 BOULON
241 532152927 VIS
242 532415598 CONNEXION DE TUYAU

“Mandrel Assembly (Includes
housing, shaft assembly, and
-- 532187292 OUTIL POUR RONDELLE DEX bearing only - pulley/nut/
washer and blade bolt/
washers not included)"

-- 532418223 DECK ASSY



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77
MOWER LIFT

!

|

!

!\\

!

!

B

I 87

F ‘\\:Qk b
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
2 532 19 52-23  Shaft Asm., Lift 00 532 1942-08 Pin Cotter 5/16 Bow Tie Lock

3 53219 52-31  Lever Asm,, Lift 91 532 1951-81 Link Lift Susp Mower Rear
7 532 41 15-55  Girip, Lever

97 8170006-12 Screw 3/8-16 x.75
10 5821963-14 Spring Torsion 98 532 1952-64 Link Lift Susp. Front Mower
87 5321942-09 PinCotter 7/16 Bow Tie Lock

88 5324107-10 Spring Lift Assist NOTE: All component dimensions given in U.S. inches
89 8191919-12 Washer Clear Zinc 1 inch =25.4 mm

42



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION
2 532195223 ARBRE

3 532195231 LEVIER

7 532411555 POIGNEE
10 532196314 RESSORT
87 532194209 RESSORT
88 532410710 RESSORT
89 819191912 RONDELLE
90 532194208 AXE

91 532195181 MAILLON
97 817000612 VIS

98 532195264 MAILLON



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77
SEAT ASSEMBLY

seat-tex_6.55L_2

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 40 66-21  Seat 37 8738005-00 Nut, Lock 5/16-18 unc

2 53218 01-66 Bracket Pivot Fender 40 5321976-61 Handle Slide Seat

3 532 1406-75 Strap, Asm Fender 41 532 1982-00 Spring Latch Seat

6 873 80 06-00 Nut, Lock w/lns. 3/8-16 unc 43 8747606-12 Bolt 3/8-16 x3/4

7 532 12 41-81 Spring, Seat Cprsn 44 819133812 Washer 13/32 x 2-3/8 x 12 Ga.

8 532 17 18-77 Bolt 5/16-18 unc x 3/4 w/Sems

10 532 1969-77 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 53217 18-52 Bolt, Shoulder 5/16-18 1inch =25.4 mm

39



TRACTORS/RIDE MOWERS

PXM_

PXM_REF PARTNO DESCRIPTION
1 532406621 SIEGE

2 532180166 SUPPORT
3 532140675 SANGLES
6 873800600 ECROU

7 532124181 RESSORT
8 532171877 BOULON
10 532196977 PLAQUE
21 532171852 BOULON
37 873800500 LOCKNUT
40 532197661 POIGNEE
41 532198200 RESSORT
43 874760612 BOULON

44 819133812 RONDELLE



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77
STEERING ASSEMBLY

KEY PART

NO. NO.

1 532 41 64-80
-- 58219 36-51
2 532 19 59-68
4 532 40 30-87
5 532 40 30-88
6 532 12 48-31
7 58212 17-48
8 812 00 00-29
9 53212 12-32
13 5321217-49
14 81004 06-00
15 873 54 06-00
16 532 4082-19
19 53219 47-29
21 5321867-87
22 53219 48-45
26 532 41 59-87
--  53219236-52
28 8170006-12
35 532194782

steering-tex_special_13_r1

DESCRIPTION

Wheel, Steering

Wheael, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Bearing, Race Thrust Harden

Washer 25/32 x 1-5/8 x 16 Ga.

Ring, Clip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hlcl Spr 3/8
Nut, Crown Lock 3/8-24 unf
Shaft Steering

Plate Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Insert, Wheel Steering

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

HUSQ SR

38

KEY PART

NO. NO.

45 8191838-12
51 873 9408-00
58 53218 89-67
57 5821972-46
58 532 1047-47
50 582 1947-48
60 87397 10-00
61 583219 47-40
62 532 19 47-41
638 817 0005-12
64 532 19 98-49
66 8710207-48
67 532 1047-37
68 873 9007-00
69 532 1901-62
70 5821961-97
228 532 40 44-84

DESCRIPTION

Washer 9/16 x 2-3/8 x 12 Ga.
Nut Hex Jam Toplock 1/2-20 unf
WasherHardened.793x1.637x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x.505x.118
Bracket Deck Susp. Front

Decal Wheel Steering

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTORS/RIDE MOWERS

PXM_
PXM_REF PARTNO DESCRIPTION
1 532416480 VOLANT

532193651 VOLANT

532195968 ARBRE

532403087 AXE

532403088 AXE

532121748 RONDELLE

2
4
5
6 532124931 RONDELLE
7
8

812000029 BAGUE DE RETENUE

9 532121232 ENJOLIVEUR
13 532121749 RONDELLE
14 810040600 RONDELLE
15 873540600 ECROU

16 532408219 ARBRE

19 532194729 PLAQUE

21 532186737 ADAPTATEUR
22 532194845 BUSHING
26 532415987 BOUTON

-- 532193652 MOYEU

28 817000612 VIS

35 532194732 PLAQUE

45 819183812 RONDELLE
51 873940800 ECROU

53 532188967 RONDELLE
57 532197246  SUPPORT
58 532194747 BOULON

59 532194748 RONDELLE
60 873971000 ECROU

61 532194740 MAILLON

62 532194741 MAILLON
63 817000512 VIS

64 532199849 FIXATION DE RESSORT
66 871020748 BOULON

67 532194737 BUSHING
68 873900700 ECROU

69 532199162 RONDELLE
70 532196197 SUPPORT

228 532404484  AUTOCOLLANT



TRACTORS/RIDE MOWERS

TRACTOR - - MODEL NO. 2348LS (96043007700), PRODUCT NO. 960 43 00-77

DECALS

3

N

KEY PART
NO. NO.

532 41 16-58
532 42 41-02
582 41 82-77
532 41 84-95
532 41 86-00
5382 19 87-85
532 14 50-05
0 5321705-63

= OO~ U W=

14

10

DESCRIPTION

Decal, Warning

Decal, Warning Spark Arrestor
Decal, Air Induction

Decal, Eng. HP
Decal, Pedal
Decal, Mower Sch.

Decal, Battery Dnge/Poi

Decal, Warning

WHEELS AND TIRES

28

14

8

KEY
NO.

KEY

QOO RWN = Z
[e]

T
—_ O

17

PART
NO.

532 41 82-13
532 42 38-29
582 42 47-89
532 42 55-33
532 16 69-60
532 41 08-05
532 41 08-06

PART
NO.

532 05 91-92
582 06 51-39
532 13 83-36
532 05 99-04
532 17 04-55
532 12 49-57
532 12 49-59
532 17 50-39
532 17 04-56
532 12 49-26
582 13 83-37
532 14 43-34

16

DESCRIPTION

Decal, Panel Side
Decal, Cust. Resp.
Decal, Hood Emblem
Decal, Replacement
Decal, Bypass

Pad, Footrest, LH
Pad, Footrest, RH

DESCRIPTION

Cap, Valve, Tire

Stem, Valve

Rim Assembly, Front

Tube, Front (Service [tem Only)
Tire, Front

Fitting, Grease (Front Wheel Only)
Bearing, Flange (Front Wheel Only)
Cap, Axle (Front Wheel Only)
Tire, Rear

Tube, Rear (Service Item Only)
Rim Assembly, Rear

Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTORS/RIDE MOWERS

PXM_
PARTNO DESCRIPTION PXM_REMARK

532411658 DECAL

PXM_REF

532059192 CAP VALVE

532424102 DECAL

532065139 RACCORD

532418277 DECAL

532138336 JANTE

532418495 DECAL

532059904 TUYAU (Service Item Only)

532418600 DECAL

532170455 PNEU

532198785 AUTOCOLLANT

532124957 RACCORD (Front Wheel Only)

532145005 DECAL

NOO OO N[BAR[DW DN |W|—|—

532124959 ROULEMENT (Front Wheel Only)

10 532170563 DECALC’DANGER

8 532175039 ENJOLIVEUR

14 532418213 DECAL

9 532170456 PNEU

15 532423829 DECAL

10 532124926 TUYAU

16 532424789 DECAL

11 532138337 PIGNON DE CHAINE

17 532425533 DECAL

-- 532144334 SEALING FOAM (10 0z. Tube)

-- 532166960 DECAL

-- 532410805 COUSSINET

532410806 PAD,FOOTREST, RH



